
#

Country of Origin: China
Pais d’origine: Chine

Production Number: xxxxxxxxxx
Numéro de fabrication: xxxxxxxxxx

WE HAVE YOU IN MIND, LET US SERVE YOU!
Nous pensons en vous, laissez nous vous aider!

Questions? Issues? / Questions? Problèmes? 

CONTACT US / Contactez-nous
24 hours / 7 days a week

customer.care@sunjoygroup.com 

www.sunjoyonline.comListe des pièces
Warranty Parts
sous garantie



2 of



 of



GENERAL INFORMATION

SPECIFICATION

INTRODUCTION
Patio Heater

1. SAFETY INFORMATION

)

IMPORTANT 
Please take time to read these instructions thoroughly and follow each step carefully for 
safe and easy operation. Keep this manual for installer and consumer future reference / 
use.

Installer: Leave this manual with consumer. 
Consumer: Keep this manual for future reference. 

 of



INTRODUCTION

IMPORTANT 

 of



Specifications for  cylinders of the 
U.S. Department of Transportation(DOT); or the Standard for Cylinder, Spheres and Tubes for
Transportation of Dangerous Goods and Commission

Any guard or other protective device removed while servicing the heater must be replaced prior
to operating the heater.
Clothing or other flammable materials should not be hung from the heater, or placed on or near
the heater.
Children and adults should be alerted to the hazards of high surface temperatures and
stay away to avoid burns or clothing ignition.
Young children and pets should be carefully supervised when they are in area of heater.

Installation and repair should be done by a qualified service person. The heater should be
inspected before use and at least annually by a qualified service person.
More frequent cleaning may be required as necessary. It is imperative that the control
compartment, burners and circulating air passageways of the heater be kept clean.

 of



 of



 of



 

EXPANDED VIEW 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 of

Parts List

Label Part Number Description Qty Part Image 

A P00090016601 Top Cover 1 

B P00790016801 Heating Body 1 

C P00820004802 Pole 1 

D P00810002002 Pole Sleeve 1 

E P00210050501 Table Top 1 

F P00400035401 Back Panel 1 

G P00380062401 Side Panel 2 

J P00410016801 Door Frame 1 

K P00410016901 Door 1 

L P00010044801 Base 1 

M P00510035902 Handle 1 

N P00050168601 Cylinder Rack
Connector 3 



 of

Description 

A P00090016601 1 

B P00790016801 1 

C P00820004802 1 

D P00810002002 1 

E P00210050501 1 

F P00400035401 1 

G P00380062401 2 

J P00410016801 1 

K P00410016901 1 

L P00010044801 Base 1 

M P00510035902 1 

N P00050168601 3 



of

Hardware Pack 

Label Part Number Description Qty Add Part Image 

H1 H0101100 Bolt M4*20 1 1 

H2 H010010073 Bolt M6*10 4 1 

H3 H010010003 Bolt M6*15 18 2 

H4 H010010010 Bolt M6*25 12 2 

H5

H6 Bolt M8* 3 

H7 H050030001 Flat washer 
M6 24 3 

H8 H050080023 Flat washer 
M8 3 1 

H9 H040030017 Nut M8 3 1 

HW1 H090010017 Wrench M6 1 0 

HW2 1 0 

H010030040 Bolt M8*25 3 1 



 of

Description Add 

H1 H0101100 M4*20 1 1 

H2 H010010073  M6*10 4 1 

H3 H010010003 M6*15 18 2 

H4 H010010010  M6*25 12 2 

H5

H6  M8* 3 

H7 H050030001  M6 24 3 

H8 H050080023  M8 3 1 

H9 H040030017 M8 3 1 

HW1 H090010017 M6 1 0 

HW2 1 0 

H010030040  M8*25 3 1 



 of

1x 1x 

3x 3x 3x 



 of

1x 

8x 8x 

1x 



 of

1x 



 of

4x 

2x 

x

4x 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1x 

4x 4x 



 of

1x 



 of

1x 3x 

3x 6x 



 of



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

4x 4x 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1x 

1x 



 of

4x 4x 



 of

4x 



5. OPERATION

IMPORTANT: Use only standard 9kg / 20 lb propane cylinder (not included) constructed and marked 
in accordance with the specifications for  cylinder of the U.S. Department of Transportation

(D.O.T.).

LOCATION

SET-UP 

 of



5.

 of



Gas Connection 

5.1 Leak Test 
!!!WARNING!!! 

Do not use an open flame to check for leaks.
Do not smoke during testing.
Do not test indoors.
A leak check must be performed whenever the gas cylinder is replaced.

 of



5.1

《 》

 of



 of



 of



7. MAINTENANCE

8. TROUBLESHOOTING

9. -YEAR LIMITED WARRANTY

 of



7.

8.

9.

 of


